
 

89 Crawford Street 
Leominster, Massachusetts 01453 
Tel:   774.450.7177 
Fax:  888.835.0617 
www.lrt-llc.net 
  

July 27, 2017 
 
U.S. Environmental Protection Agency 
Office of Ecosystem Protection 
EPA/OEP RGP Applications Coordinator 
5 Post Office Square, Suite 100 (OEP06-4) 
Boston, Massachusetts 02109-3912 
 
Reference: Notice of Intent (NOI) - Remediation General Permit (RGP) 
  Town of Falmouth 
  89 Spring Bars Road 
  Falmouth, Massachusetts 
  
Dear Sir/Madam: 
 
On behalf of National Response Corporation (NRC), Lockwood Remediation Technologies, LLC 
(LRT) has prepared this Notice of Intent (NOI) for coverage under the United States Environmental 
Protection Agency’s (EPA’s) Remediation General Permit (RGP) under EPA’s National Pollutants 
[...]
	Site owner: Town of Falmouth
	Text1: 
	Text2: 
	Text001: 
	Text002: 4-26272
	Text003: 
	1 Name of receiving waters: Little Pond
	Waterbody identification of receiving waters: Segment MA96-56
	Classification of receiving waters: SA
	Outstanding Resource Water: Off
	Ocean Sanctuary: Off
	territorial sea: Off
	Wild and Scenic River: Off
	low flow 7Q10: N/A
	dilution factor: 
	Contaminated groundwater: On
	Contaminated surface water: Off
	undefined: Off
	undefined_2: Off
	undefined_3: Off
	surface water: 
	specify_3: 
	undefined_4: Off
	Text3: Site located in a non-potential drinking water source area. Vegetated wetlands are located 120-150 feet east of the disposal site.
	municipality: 
	date_1: 
	Text004: Yes, Nitrogen. Shellfish Harvesting and Fish, other Aquatic and Wildlife Life Impaired
	2 Source water contaminants: VOCs, PAHs, Metals
	Yes_7: Off
	No If yes indicate the contaminants and: On
	undefined_5: Off
	undefined_6: Off
	undefined_7: Off
	undefined_8: On
	undefined_9: Off
	undefined_10: On
	undefined_11: Off
	Outfalls: Direct to Receiving Water
	Outfall locations Latitude Longitude: 41.557539
-70.591953
	Direct discharge to the receiving water: On
	Indirect discharge if so specify: Off
	A private storm sewer system: Off
	A municipal storm sewer system: Off
	Yes_9: Off
	No if so explain with an estimated timeframe for: Off
	less than 12 months: On
	12 months or more: Off
	is an emergency discharge: Off
	undefined_12: On
	undefined_13: Off
	specify1: 
	permission: 
	date: August 2017 - September 2017
	I  PetroleumRelated Site Remediation: On
	II  NonPetroleumRelated Site Remediation: Off
	III  Contaminated Site Dewatering: Off
	IV  Dewatering of Pipelines and Tanks: Off
	V  Aquifer Pump Testing: Off
	VI  Well DevelopmentRehabilitation: Off
	VII  Collection Structure DewateringRemediation: Off
	VIII  DredgeRelated Dewatering: Off
	A Inorganics: On
	B NonHalogenated Volatile Organic Compounds: On
	C Halogenated Volatile Organic Compounds: On
	D  NonHalogenated SemiVolatile Organic Compounds: On
	E Halogenated SemiVolatile Organic Compounds: On
	F Fuels Parameters: On
	undefined_14: Off
	H Sites with Unknown Contamination: Off
	A Inorganics_2: Off
	B NonHalogenated Volatile: Off
	C Halogenated Volatile Organic: Off
	D  NonHalogenated SemiVolatile: Off
	E Halogenated SemiVolatile: Off
	F Fuels Parameters_2: Off
	Text15: 1
	Check Box1: Off
	Check Box2: Off
	Check Box3: Yes
	Check Box4: Off
	Check Box5: Yes
	Check Box6: Yes
	Check Box7: Yes
	Check Box8: Off
	Check Box9: Yes
	Check Box10: Off
	Check Box11: Off
	Check Box12: Off
	Check Box13: Off
	Check Box14: Off
	Check Box15: Off
	Check Box16: Off
	Check Box18: Yes
	Check Box19: Yes
	Check Box20: Yes
	Check Box21: Yes
	Check Box22: Yes
	Check Box23: Yes
	Check Box24: Off
	Check Box25: Yes
	Check Box26: Yes
	Check Box27: Off
	Check Box28: Off
	Check Box29: Yes
	Check Box30: Yes
	Check Box31: Off
	Check Box32: Yes
	Check Box33: Off
	Check Box34: Off
	Check Box35: Yes
	Check Box36: Off
	Check Box37: Yes
	Check Box38: Off
	Check Box39: Yes
	Check Box40: Yes
	Check Box41: Yes
	Check Box42: Yes
	Check Box43: Yes
	Check Box44: Off
	Check Box45: Off
	Check Box46: Off
	Check Box47: Off
	Text14: 1
	Text16: 4500 NH3 C
	Text17: 0.075
	Text18: 0.232
	Text19: 0.232
	Text20: 300.0
	Text21: 1
	Text22: 1
	Text23: 1
	Text24: 1
	Text25: 1
	Text26: 1
	Text27: 1
	Text28: 1
	Text29: 1
	Text30: 1
	Text31: 1
	Text32: 1
	Text33: 1
	Text34: 1
	Text35: 1
	Text36: 1
	Text37: 4500 CL G
	Text38: 2540D
	Text39: 200.8
	Text40: 200.8
	Text41: 200.8
	Text42: 200.8
	Text43: 200.8
	Text44: 200.8
	Text45: 200.7
	Text46: 200.8
	Text47: 245.1
	Text48: 200.8
	Text49: 200.8
	Text50: 200.8
	Text51: 200.8
	Text52: 4500 CNE
	Text53: 1
	Text54: 0.02
	Text55: 50
	Text56: 1.0
	Text57: 1.0
	Text58: 0.2
	Text59: 10
	Text60: 10
	Text61: 1.0
	Text62: 50
	Text63: 0.5
	Text64: 0.10
	Text65: 5.0
	Text66: 1.4
	Text67: 0.2
	Text68: 20
	Text69: 0.005
	Text70: 4.16
	Text71: 
	Text72: 6400
	Text73: 
	Text74: 10
	Text75: 0.51
	Text76: 160
	Text77: 160
	Text78: 35
	Text79: 39000
	Text80: 50
	Text81: 
	Text82: 37
	Text84: 
	Text85: 230
	Text86: 0.003
	Text87: 4.16
	Text88: 
	Text89: 6400
	Text90: 
	Text91: 10
	Text92: 0.51
	Text93: 160
	Text94: 160
	Text95: 35
	Text96: 39000
	Text97: 50
	Text98: 
	Text99: 37
	Text100: 
	Text101: 
	Text102: 230
	Text103: 0.003
	Text104: 7.5
	Text106: 640
640
	Text107: 36
	Text108: 8.9
	Text109: 100
	Text110: 50
	Text111: 3.7
	Text112: 
	Text113: 8.5
	Text114: 1.11
	Text115: 8.3
	Text116: 71
	Text117: 2.2
	Text118: 86
	Text119: 1.0
	Text121: 1
	Text122: 1
	Text123: 1
	Text124: 1
	Text125: 1
	Text126: 624
	Text127: 624
	Text128: 624
	Text129: 624
	Text130: 625
	Text131: 1.61
	Text132: 0.24
	Text133: 53
	Text134: 9.7
	Text135: 18
	Text136: 2.02
	Text138: 
	Text139: 
	Text140: 
	Text141: 2.02
	Text142: 
	Text143: 
	Text144: 
	Text120: 
	Text158: 300
	Text83: 
	Text137: 
	Check Box48: Yes
	Check Box49: Yes
	Check Box50: Yes
	Check Box51: Yes
	Check Box52: Yes
	Check Box53: Off
	Check Box54: Off
	Check Box55: Off
	Check Box56: Off
	Check Box57: Off
	Check Box58: Yes
	Check Box59: Yes
	Check Box60: Yes
	Check Box61: Off
	Check Box62: Yes
	Check Box63: Yes
	Check Box64: Yes
	Check Box65: Yes
	Check Box66: Yes
	Check Box67: Yes
	Check Box68: Yes
	Check Box69: Off
	Check Box70: Off
	Check Box71: Off
	Check Box72: Off
	Check Box73: Off
	Check Box74: Off
	Check Box75: Off
	Check Box76: Off
	Check Box77: Off
	Check Box78: Off
	Check Box79: Off
	Check Box82: Off
	Check Box83: Off
	Check Box84: Off
	Check Box85: Off
	Check Box86: Off
	Check Box87: Off
	Check Box88: Off
	Check Box89: Off
	Check Box90: Off
	Check Box91: Off
	Check Box92: Yes
	Check Box93: Yes
	Check Box94: Yes
	Check Box95: Yes
	Check Box96: Yes
	Check Box97: Yes
	Check Box98: Yes
	Check Box99: Yes
	Check Box100: Yes
	Check Box101: Yes
	Text159: 1
	Text165: 1
	Text171: 1
	Text176: 1
	Text181: 1
	Text186: 1
	Text191: 1
	Text196: 1
	Text201: 
	Text161: 624
	Text166: 624
	Text172: 624
	Text177: 624
	Text182: 624
	Text187: 624
	Text192: 624
	Text197: 624
	Text202: 
	Text162: 0.49
	Text167: 0.34
	Text173: 0.34
	Text178: 0.30
	Text183: 4
	Text188: 0.32
	Text193: 0.39
	Text198: 0.42
	Text203: 
	Text163: 
	Text168: 
	Text174: 
	Text179: 
	Text184: 
	Text194: 
	Text199: 
	Text204: 
	Text164: 
	Text169: 
	Text175: 
	Text180: 
	Text185: 
	Text190: 
	Text195: 
	Text200: 
	Text205: 
	Text189: 
	Text206: 1
	Text211: 1
	Text216: 1
	Text221: 1
	Text226: 1
	Text231: 1
	Text236: 1
	Text207: 624
	Text212: 624
	Text217: 624
	Text222: 624
	Text227: 624
	Text232: 624
	Text237: 624
	Text208: 6.4
	Text213: 0.26
	Text218: 0.47
	Text223: 0.40
	Text228: 0.54
	Text233: 0.29
	Text238: 0.27
	Text209: 
	Text214: 
	Text219: 
	Text224: 
	Text229: 
	Text239: 
	Text210: 
	Text215: 
	Text220: 
	Text225: 
	Text230: 
	Text235: 
	Text240: 
	Text234: 
	Text160: 1.6
	Text170: 3.3
	Text241: 1
	Text246: 1
	Text251: 1
	Text256: 1
	Text261: 1
	Text242: 8270D
	Text247: 8270D
	Text252: 8270D
	Text257: 8270D
	Text262: 8270D
	Text243: 0.02
	Text248: 0.02
	Text253: 0.2
	Text258: 0.05
	Text263: 0.10
	Text244: 0.72
	Text249: 0.72
	Text254: 
	Text264: 
	Text245: 0.72
	Text250: 0.72
	Text255: 
	Text260: 
	Text265: 
	Text259: 
	Text266: 1
	Text271: 1
	Text276: 1
	Text281: 1
	Text286: 1
	Text267: 8270D
	Text272: 8270D
	Text278: 8270D
	Text282: 8270D
	Text287: 8270D
	Text268: 0.05
	Text273: 0.2
	Text277: 0.2
	Text283: 0.2
	Text288: 0.2
	Text269: 
	Text274: 
	Text279: 
	Text289: 
	Text270: 
	Text275: 
	Text280: 
	Text285: 
	Text290: 
	Text284: 
	Text291: 
	Text292: 2.2
	Text293: 0.0038
	Text294: 0.0038
	Text295: 0.0038
	Text296: 0.0038
	Text297: 0.0038
	Text298: 0.0038
	Text299: 0.0038
	Check Box80: Off
	Check Box81: Yes
	Check Box102: Off
	Check Box103: Yes
	Check Box104: Yes
	Check Box105: Off
	Check Box106: Yes
	Check Box107: Yes
	Check Box108: Yes
	Check Box109: Yes
	Check Box110: Yes
	Check Box111: Off
	Check Box112: Off
	Check Box113: Yes
	Check Box114: Off
	Check Box115: Off
	Check Box116: Off
	Check Box117: Off
	Check Box118: Off
	Check Box119: Off
	Check Box120: Off
	Check Box121: Off
	Check Box122: Off
	Check Box123: Off
	Check Box124: Off
	Check Box125: Off
	Check Box126: Off
	Check Box127: Off
	Check Box128: Off
	Check Box129: Off
	Check Box130: Off
	Check Box131: Off
	Check Box133: Off
	Check Box134: Off
	Check Box135: Off
	Check Box136: Off
	Check Box137: Off
	Check Box138: Off
	Check Box139: Off
	Check Box140: Off
	Check Box141: Off
	Check Box142: Off
	Check Box143: Off
	Check Box144: Off
	Text145: pH (Influent)
	Text146: Temperature (Influent)
	Text147: pH (Receiving water)
	Text148: Temperature (Receiving water)
	Text149: Ammonia (Receiving water)
	Text150: Hardness (Receiving water)
	Text151: Copper (Receiving water)
	Text152: Iron (Receiving water)
	Text153: Selenium (Receiving water)
	Text154: 
	Text155: 
	Text156: 
	Text157: 
	Text300: 1
	Text301: 1
	Text309: 625
	Text310: 625
	Text318: 9.2
	Text319: 9.2
	Text327: 28
	Text328: 13
	Text336: 28
	Text337: 13
	Text302: 1
	Text303: 1
	Text311: 608
	Text312: 8270D
	Text320: 0.10
	Text321: 0.34
	Text329: 
	Text330: 
	Text338: 
	Text339: 
	Text305: 1
	Text306: 1
	Text314: 1671
	Text315: 624
	Text323: 2.0
	Text324: 0.18
	Text332: 
	Text333: 
	Text341: 
	Text342: 
	Text345: 20
	Text307: 1
	Text308: 1
	Text316: 624
	Text317: 624
	Text325: 4.3
	Text326: 0.21
	Text334: 
	Text335: 
	Text343: 
	Text344: 
	Text304: 1
	Text313: 1664B
	Text322: 1.4
	Text331: 3.1
	Text340: 3.1
	Text346: 1
	Text351: 1
	Text356: 1
	Text361: 1
	Text366: 1
	Text347: Grab
	Text352: Grab
	Text357: Grab
	Text362: Grab
	Text367: 4500 NH3
	Text348: 
	Text353: 
	Text358: 
	Text363: 
	Text368: 75
	Text349: 6.52
	Text354: 65.8 F
	Text359: 7.50
	Text369: 329
	Text350: 6.52
	Text355: 65.8F
	Text360: 7.50
	Text365: 82.2 F
	Text370: 329
	Text364: 82.2 F
	Text371: 1
	Text376: 1
	Text381: 1
	Text386: 1
	Text391: 
	Text372: 2340C
	Text377: 200.8
	Text382: 200.7
	Text387: 200.8
	Text392: 
	Text373: 10
	Text378: 10
	Text383: 50
	Text388: 14
	Text393: 
	Text374: 1200
	Text379: 15
	Text384: 6000
	Text394: 
	Text375: 1200
	Text380: 15
	Text385: 6000
	Text390: 17
	Text395: 
	Text389: 17
	Text396: 
	Text401: 
	Text406: 
	Text397: 
	Text402: 
	Text407: 
	Text398: 
	Text403: 
	Text408: 
	Text399: 
	Text409: 
	Text400: 
	Text405: 
	Text410: 
	Text404: 
	AdsorptionAbsorption: Off
	Advanced Oxidation Processes: Off
	Air Stripping: Off
	Granulated Activated Carbon GACLiquid Phase Carbon Adsorption: On
	Ion Exchange: Off
	PrecipitationCoagulationFlocculation: Off
	SeparationFiltration: On
	Other if so specify_4: Off
	Fractionation tanks: Off
	Equalization tank: On
	Oilwater separator: Off
	Mechanical filter: Off
	Media filter: On
	Chemical feed tank: Off
	Air stripping unit: Off
	Bag filter: On
	Other if so specify_5: Off
	Chlorination: Off
	Dechlorination: Off
	Yes_11: On
	No if so provide justification: Off
	gpm: 100 gpm
	gpm2: 100 gpm
	gpm3: 50 gpm
	volume: 
	Text4: 
	Text5: Groundwater encountered during excavation activities will be pumped into a water treatment system prior to off site discharge.  The first element of the water treatment system is a weir tank where solids will settle out.  Water is then pumped through bag filtration and liquid phase reactivated carbon prior to effluent discharge.
	Text6: 
	Text7: 
	Text8: 
	1 Indicate the types of chemical or additive that will be applied to effluent prior to discharge or that may otherwise be present in the discharges check all that apply: Off
	Algaecidesbiocides: Off
	Antifoams: Off
	Coagulants: Off
	Corrosionscale inhibitors: Off
	Disinfectants: Off
	Flocculants: Off
	Neutralizing agents: Off
	Oxidants: Off
	Oxygen: Off
	pH conditioners: Off
	Bioremedial agents including microbes: Off
	Chlorine or chemicals containing chlorine: Off
	Other if so specify_6: Off
	Yes_13: Off
	No if no has the operator attached data that demonstrates each of the 126 priority pollutants in CWA Section: Off
	FWS Criterion A No endangered or threatened species or critical habitat are in proximity to the discharges or related activities or come in contact with the: Off
	FWS Criterion B Formal or informal consultation with the FWS under section 7 of the ESA resulted in either a no jeopardy opinion formal consultation: On
	FWS Criterion C Using the best scientific and commercial data available the effect of the discharges and related activities on listed species and critical: Off
	or a written concurrence by FWS on a finding that the discharges and related activities are not likely to adversely affect listed species or critical habitat: Off
	Yes_15: On
	No if no is consultation underway check one: Off
	No_11: Off
	the operator: Off
	EPA: Off
	Other if so specify_7: Off
	Text9: 
	Text10: 
	Text005: 
	NMFS Criterion A determination made by EPA is affirmed by the operator that the discharges and related activities will have no effect or are not likely: Off
	Yes_18: Off
	No if yes attach: Off
	Criterion A No historic properties are present The discharges and dischargerelated activities eg BMPs do not have the potential to cause effects on: On
	Criterion B Historic properties are present Discharges and discharge related activities do not have the potential to cause effects on historic properties: Off
	Criterion C Historic properties are present The discharges and dischargerelated activities have the potential to have an effect or will have an adverse: Off
	Text11: 


